
            +44 (0)1538 380000           +44 (0)1538 380038           parts@belle-group.co.uk
BELLE GROUP PARTS CENTRE, UNIT 5, BODE BUSINESS PARK, BALL HAYE GREEN, LEEK, STAFFORDSHIRE, ST13 6BW, GB     www.belle-group.co.uk

BELLE GROUP PC RANGE(UK & US)
REPLACEMENT PARTS / PIECES DE RECHANGE / REPUESTOS / PEÇAS SOBRESSALENTES /

RESERVEONDERDELEN / RESERVEDELE / ERSATZTEILE / PEZZI DI RICAMBIO / RESERVDELAR

15
1.

2.
09

9 
  R

ev
 2

   
09

/0
5 

  P
C

 R
an

ge
   

P
ag

e 
1 

of
 4

25 26
27

27

39

46

54 55 56

8

32

33

34

51

50

47

48
43

8

42

52

9
2818

45

8

40

41

9
44

29

30

31

9

49
53

19 18

20

23
22

17

24

36
37

38

21

16

2

3

4
95

1

7

8
9

612

11 13

14 15
8

10

20

35

88

18

93

97

85

16a

18

96

4560

59 58

93

94
95

92
29

8

86

45

87 91
29

89

18

90

57

10

28

118
29

18

Honda & Robin

Hatz



            +44 (0)1538 380000           +44 (0)1538 380038           parts@belle-group.co.uk
BELLE GROUP PARTS CENTRE, UNIT 5, BODE BUSINESS PARK, BALL HAYE GREEN, LEEK, STAFFORDSHIRE, ST13 6BW, GB     www.belle-group.co.uk

BELLE GROUP PC RANGE(UK & US)
REPLACEMENT PARTS / PIECES DE RECHANGE / REPUESTOS / PEÇAS SOBRESSALENTES /

RESERVEONDERDELEN / RESERVEDELE / ERSATZTEILE / PEZZI DI RICAMBIO / RESERVDELAR

82

81

75

76

77

70 71 72

61

62

60

32

65
66

67
68 69

80

63

64

83

84

85

73

74

67

78
79

99

65

65

59

98

100

101

102

102

102

102

101

103

103
104

105
106

107

102

108

109

110

110

111

111

112

113

116

115

114

119

Robin / Honda / Hatz Front Mounted Water Bottle Kit
Robin From 1st July ‘03
Honda From 1st July ‘03
Hatz From Serial No. 15123404756

Robin / Honda / Hatz Top
Mounted Water Bottle Kit
Robin Up To 31st June ‘03
Honda Up To 31st June ‘03
Hatz Up To Serial No. 15123404755

Front Clamp
Fasteners
For Robin
PC Build Only

Front Clamp
Fasteners
For Honda/
Hatz
PC Build Only

B
el

le
 G

ro
up

 r
es

er
ve

s 
th

e 
rig

ht
 t

o 
al

te
r 

de
ta

ils
 a

nd
 s

pe
ci

fic
at

io
n 

w
ith

ou
t 

no
tic

e



            +44 (0)1538 380000           +44 (0)1538 380038           parts@belle-group.co.uk
BELLE GROUP PARTS CENTRE, UNIT 5, BODE BUSINESS PARK, BALL HAYE GREEN, LEEK, STAFFORDSHIRE, ST13 6BW, GB     www.belle-group.co.uk

BELLE GROUP PC RANGE(UK & US)
REPLACEMENT PARTS / PIECES DE RECHANGE / REPUESTOS / PEÇAS SOBRESSALENTES /

RESERVEONDERDELEN / RESERVEDELE / ERSATZTEILE / PEZZI DI RICAMBIO / RESERVDELAR

(1) Item Number / numéro sur le schéma / número de la ilustración / número da ilustração / afbeeldingsnummer / tegningsnummeret  / Teil-Nummer / numero dell’illustrazione
(2) Part Number / Numéro de référence de la pièce / número de pieza / número da parte / stuknummer / Styknummer / Nummer auf der Abbildung / numero di parte
(3) Description  / Désignation / Descripción / Descrição / Omschrijving / Beskrivelse / Bezeichnung / Descrizione

ITEM(1) PART(2)

NO. NO. DESCRIPTION(3)

1 77.0.013 HOUSING
2 77.0.016 BEARING COVER (B)
3 77.2.000 GASKET
4 12.1.057 BEARING
5 77.0.014 SHAFT
6 15.0.196 OIL SEAL
7 77.0.015 BEARING COVER (A)
8 05.0.006 WASHER (M8)
9 4/8003 SPRING WASHER (M8)
10 7/8012 SETSCREW (M8 X 25)
11 05.3.053 WASHER (COPPER)
12 14.0.034 OIL DRAIN PLUG
13 06.3.014 KEY (M8 X 7 X 25 - HONDA)

06.3.014 KEY (M8 X 7 X 25 - HATZ  S/NO:109623)
06.3.003 KEY (M8 X 7 X 30 - HATZ  S/NO: 109624)

14 151.0.341 PULLEY (300)
151.0.221 PULLEY (350/600 - HONDA)
151.0.253 PULLEY (400/600 - HATZ  S/NO: 109623)
151.0.393 PULLEY (400/600 - HATZ S/NO: 109624)

15 77.0.142 WASHER (HONDA)
77.0.142 WASHER (HATZ  S/NO: 109623)
151.0.394 TOP HAT (HATZ  S/NO: 109624)

16 151.0.206 BASE PLATE ASSY (300)
151.0.213 BASE PLATE ASSY (300 HAUC)
151.0.207 BASE PLATE ASSY (350)
151.0.214 BASE PLATE ASSY (350 HAUC)
151.0.208 BASE PLATE ASSY (400)
151.0.215 BASE PLATE ASSY (400 HONDA HAUC)
151.0.162 BASE PLATE ASSY (400 HATZ HAUC)
151.0.209 BASE PLATE ASSY (450)
151.0.216 BASE PLATE ASSY (450 HONDA HAUC)
151.0.163 BASE PLATE ASSY (450 HATZ HAUC)
151.0.210 BASE PLATE ASSY (500)
151.0.217 BASE PLATE ASSY (500 HONDA HAUC)
151.0.164 BASE PLATE ASSY (500 HATZ HAUC)
151.0.211 BASE PLATE ASSY (550)
151.0.218 BASE PLATE ASSY (550 HONDA HAUC)
151.0.165 BASE PLATE ASSY (550 HATZ HAUC)
151.0.212 BASE PLATE ASSY (600)
151.0.219 BASE PLATE ASSY (600 HONDA HAUC)
151.0.166 BASE PLATE ASSY (600 HATZ HAUC)

16a 151.0.362 BASE PLATE ASSY (350A HONDA)
151.0.385 BASE PLATE ASSY (350A HONDA HAUC)
151.0.363 BASE PLATE ASSY (400A HONDA)
151.0.386 BASE PLATE ASSY (400A HONDA HAUC)
151.0.364 BASE PLATE ASSY (450A HONDA)
151.0.387 BASE PLATE ASSY (450A HONDA HAUC)
151.0.365 BASE PLATE ASSY (500A HONDA)
151.0.388 BASE PLATE ASSY (500A HONDA HAUC)

17 21.0.292 ANTI-VIBRATION MOUNTING (HONDA / ROBIN)
21.0.298 ANTI-VIBRATION MOUNTING (HATZ)

18 05.1.006 SPRING WASHER (M10)
19 8/10003 NUT (M10)
20 151.3.137 VIBRATOR ASSEMBLY (300)

151.3.079 VIBRATOR ASSEMBLY (350/600 HONDA)
151.3.089 VIBRATOR ASSEMBLY (400/600 HATZ)

21 06.1.006 SPIROL PIN (M5 X 18  S/NO.: 108825)
22 05.3.071 WASHER (M14 NORDLOCK  S/NO.: 108825)
23 02.0.084 SETSCREW (M14 X 35  S/NO.: 108825)

07.9.062 SETSCREW (M14 X 35 WITH NYLON  S/NO.: 108825)
24 151.0.022 SPACER - AV MOUNTING R/H (HATZ)
25 151.0.011 MOUNTING PLATE ASSEMBLY (HONDA G100)

151.0.031 MOUNTING PLATE ASSEMBLY (HONDA GX120/160)
151.0.040 MOUNTING PLATE ASSEMBLY (HATZ 1B20/7)

26 151.0.019 PIVOT BOLT
27 8/14006 NUT - M14 NYLOC (HONDA G100)

151.0.220 STRUT - GX FRAME AND HANDLE (HONDA GX120/160)
151.0.256 STRUT (HATZ FRAME AND HANDLE HATZ 1B20/7)

28 7/10013 SETSCREW (M10 X 20 LONG)
29 4/1005 WASHER (M10 FLAT FORM A)
30 21.0.239 GROMMET (TUBE END)
31 21.0.234 BOTTOM STOP
32 8/8001 NUT M8

ITEM(1) PART(2)

NO. NO. DESCRIPTION(3)

33 151.3.001 HANDLE ASSY (300 HONDA ORANGE)
151.3.041 HANDLE ASSY (300 HONDA GREEN)
151.3.043 HANDLE ASSY (300 HONDA YELLOW)
151.3.045 HANDLE ASSY (300 HONDA RED)
151.3.046 HANDLE ASSY (300 HONDA BLUE)
151.3.003 HANDLE ASSY (350 / 600 HONDA ORANGE)
151.3.047 HANDLE ASSY (350 / 600 HONDA GREEN)
151.3.049 HANDLE ASSY (350 / 600 HONDA YELLOW)
151.3.051 HANDLE ASSY (350 / 600 HONDA RED)
151.3.052 HANDLE ASSY (350 / 600 HONDA BLUE)
151.3.004 HANDLE ASSY (400 / 600 HATZ ORANGE)
151.3.053 HANDLE ASSY (400 / 600 HATZ GREEN)
151.3.055 HANDLE ASSY (400 / 600 HATZ YELLOW)
151.3.057 HANDLE ASSY (400 / 600 HATZ RED)
151.3.058 HANDLE ASSY (400 / 600 HATZ BLUE)

34 21.0.187 BUSH - ANTI VIBRATION (FIT TO EACH HANDLE ASSY)
35 51.0.170 FRONT COVER (300 HONDA ORANGE)

151.0.173 FRONT COVER (300 HONDA GREEN)
151.0.175 FRONT COVER (300 HONDA YELLOW)
151.0.176 FRONT COVER (300 HONDA RED)
151.0.257 FRONT COVER (300 HONDA BLUE)
151.0.134 FRONT COVER (350 / 600 HONDA ORANGE)
151.0.177 FRONT COVER (350 / 600 HONDA GREEN)
151.0.179 FRONT COVER (350 / 600 HONDA YELLOW)
151.0.180 FRONT COVER (350 / 600 HONDA RED)
151.0.261 FRONT COVER (350 / 600 HONDA BLUE)
151.0.171 FRONT COVER (400 / 600 HATZ ORANGE)
151.0.181 FRONT COVER (400 / 600 HATZ GREEN)
151.0.183 FRONT COVER (400 / 600 HATZ YELLOW)
151.0.184 FRONT COVER (400 / 600 HATZ RED)
151.0.259 FRONT COVER (400 / 600 HATZ BLUE)

36 4/5002 WASHER (M5 FLAT FORM A)
37 05.3.017 WASHER (M5 SHAKEPROOF)
38 07.0.403 SCREW (M5 X 16 PAN HEAD)
39 29.1.171 ENGINE (HONDA 2.5 HP G100)

29.1.149 ENGINE (HONDA 4.0HP GX120)
29.1.129 ENGINE (HONDA 5.5 HP GX160)
29.0.455 ENGINE (HATZ 1B20-7)

40 151.0.236 PAD - ANTI VIBRATION (GX120/160)
151.0.306 PAD - ANTI VIBRATION (HATZ 1B20-7)

41 151.0.161 PLATE (ENGINE CLAMP HONDA)
118.0.081 PLATE (ENGINE CLAMP HATZ 1B20-7)

42 151.0.112 BLOCK BELT TENSIONER (HONDA S/NO: 111412)
151.0.161 PLATE ENGINE CLAMP (HONDA  S /NO: 111412)
151.0.049 BLOCK BELT TENSIONER (HATZ 1B20-7)

43 02.0.097 SETSCREW (M8 X 80 (PC 300 ONLY)  S/NO: 111412)
02.0.120 SETSCREW (M8 X 100  S/NO: 111412)
02.0.031 SETSCREW (M8 X 60 HATZ)

44 7/8011 SETSCREW (M8 X 20 (PC 300 ONLY)  S/NO: 111412)
7/8011 SETSCREW (M8 X 20 (PC 300 ONLY)  S/NO: 111412)
7/8012 SETSCREW (M8 X 25 BACK  S/NO: 111412)

02.0.031 SETSCREW (M8 X 60 HONDA GX FRONT  S/NO: 111412)
02.0.031 SETSCREW (M8 X 60 HONDA GX  S/NO: 111412)
02.0.118 SETSCREW (M8 X 70 LONG BACK  S/NO: 111412)
02.0.029 SETSCREW (M8 X 45 LONG HATZ 1B20-7 FRONT)
02.0.031 SETSCREW (M8 X 60 LONG BACK)

45 8/8008 NYLOC NUT (M8)
46 06.8.014 KEY (5/16 SQ X 65MM HONDA G100 ONLY)

06.8.001 KEY (3/16" SQ X 1.25")
47 10.7.256 CLUTCH (HONDA G100)

10.7.255 CLUTCH (HONDA GX120/160 & HATZ 1B20-7)
48 151.0.342 TOP HAT (CLUTCH HONDA G100 ONLY)
49 151.0.343 WASHER (CLUTCH RETAINING HONDA G100 ONLY)

05.3.062 WASHER (M8 REPAIR)
50 05.5.001 WASHER (1/4" SPRING HONDA G100 ONLY)

4/8003 WASHER (M8 SPRING)
51 02.3.005 SETSCREW (1/4" UNF X 1" HONDA G100 ONLY)

02.3.020 SETSCREW (5/16" UNF X 1")
52 11.0.086 DRIVE BELT (HONDA G100  S/NO.: 105481)

11.4.019 DRIVE BELT (HONDA GX120/160 & G100 S/NO.: 105482)
11.4.020 DRIVE BELT (HATZ 1B20-7)

53 151.0.167 BELT GUARD (HONDA G100)
151.0.020 BELT GUARD (HONDA GX120 & GX160)

B
el

le
 G

ro
up

 r
es

er
ve

s 
th

e 
rig

ht
 t

o 
al

te
r 

de
ta

ils
 a

nd
 s

pe
ci

fic
at

io
n 

w
ith

ou
t 

no
tic

e



            +44 (0)1538 380000           +44 (0)1538 380038           parts@belle-group.co.uk
BELLE GROUP PARTS CENTRE, UNIT 5, BODE BUSINESS PARK, BALL HAYE GREEN, LEEK, STAFFORDSHIRE, ST13 6BW, GB     www.belle-group.co.uk

BELLE GROUP PC RANGE(UK & US)
REPLACEMENT PARTS / PIECES DE RECHANGE / REPUESTOS / PEÇAS SOBRESSALENTES /

RESERVEONDERDELEN / RESERVEDELE / ERSATZTEILE / PEZZI DI RICAMBIO / RESERVDELAR

(1) Item Number / numéro sur le schéma / número de la ilustración / número da ilustração / afbeeldingsnummer / tegningsnummeret  / Teil-Nummer / numero dell’illustrazione
(2) Part Number  / Numéro de référence de la pièce / número de pieza / número da parte / stuknummer / Styknummer / Nummer auf der Abbildung / numero di parte
(3) Description  / Désignation / Descripción / Descrição / Omschrijving / Beskrivelse / Bezeichnung / Descrizione

ITEM(1) PART(2)

NO. NO. DESCRIPTION(3)

151.0.168 BELT GUARD (HATZ 1B20-7)
54 05.3.066 WASHER (M6 REPAIR)
55 4/6005 WASHER (M6 SPRING)
56 02.0.012 SETSCREW (M6 X 16)
57 151.0.269 PAD (350)

151.0.271 PAD (400)
151.0.273 PAD (450)
151.0.275 PAD (500)
151.0.277 PAD (550)
151.0.289 PAD (600)

57a 151.0.270 PAD (300 DUAL FORCE / HAUC)
151.0.272 PAD (350 DUAL FORCE / HAUC)
151.0.274 PAD (400 DUAL FORCE / HAUC)
151.0.276 PAD (450 DUAL FORCE / HAUC)
151.0.278 PAD (500 DUAL FORCE / HAUC)
151.0.280 PAD (550 DUAL FORCE / HAUC)
151.0.282 PAD (600 DUAL FORCE / HAUC)

58 151.0.283 CLAMP STRIP (300)
151.0.284 CLAMP STRIP (350)
151.0.285 CLAMP STRIP (400)
151.0.286 CLAMP STRIP (450)
151.0.287 CLAMP STRIP (500)
151.0.288 CLAMP STRIP (550)
151.0.289 CLAMP STRIP (600)

59 00.0.860 COACH BOLT (M8 X 30 300 - 500)
00.0.860 COACH BOLT (M8 X 30 550 - 600)

60 05.3.070 WASHER NORDLOCK (M8 300 - 500)
05.3.070 WASHER NORDLOCK (M8 550 - 600)

151.3.093 300 WATER SPRAY FIELD FITMENT KIT
151.3.094 350 WATER SPRAY FIELD FITMENT KIT
151.3.095 400 WATER SPRAY FIELD FITMENT KIT
151.3.096 450 WATER SPRAY FIELD FITMENT KIT
151.3.097 500 WATER SPRAY FIELD FITMENT KIT
151.3.098 550 WATER SPRAY FIELD FITMENT KIT
151.3.099 600 WATER SPRAY FIELD FITMENT KIT
151.3.128 400 WATER SPRAY FIELD FITMENT KIT (HATZ)
151.3.129 450 WATER SPRAY FIELD FITMENT KIT (HATZ)
151.3.130 500 WATER SPRAY FIELD FITMENT KIT (HATZ)
151.3.131 550 WATER SPRAY FIELD FITMENT KIT (HATZ)
151.3.132 600 WATER SPRAY FIELD FITMENT KIT (HATZ)

61 151.0.231 300 WATER SPRAY BAR
151.0.232 350 WATER SPRAY BAR
151.0.233 400 WATER SPRAY BAR
151.0.234 450 WATER SPRAY BAR
151.0.235 500 WATER SPRAY BAR
151.0.311 550 WATER SPRAY BAR
151.0.312 600 WATER SPRAY BAR

62 00.0.860 COACH BOLT (M8 X 30 BZP)
63 151.0.327 HOSE - SPRAY BAR TO VALVE
64 21.0.306 CABLE TIE
65 15.0.063 HOSE CLIP (1/2" OC8)
66 14.0.619 HOSETAIL (1/4" BSPP X 1/4")
67 15.0.102 BONDED SEAL (1/4" BSP)
68 15.0.007 VALVE (1/4" BSPP F/F)
69 151.0.328 HOSE (VALVE TO QRC)
70 14.0.591 NIPPLE (1/4" BSPP FEMALE)
71 14.0.590 BODY (1/4" BSP QUICK COUPLING)
72 14.0.201 ELBOW (1/4" BSPP X 90 DEG M/FL)
73 14.0.102 ADAPTOR (1/4" BSPP F/F SWIVEL)
74 14.0.533 ADAPTOR (1/4" BSPP M/M)
75 51.0.330 CLAMP (VALVE RETAINING)
76 51.0.329 PLATE (VALVE MOUNTING)
77 21.0.309 P CLAMP (FOR 1" OD TUBE)
78 02.0.016 SETSCREW (M6 X 25)
79 01.0.003 NUT (M6 HEX BZP)
80 8/16005 NUT (M6 NYLOC BZP)
81 151.0.160 WATER BOTTLE ASSY (300)
82 87.2.074 CAP - WATER BOTTLE
83 151.0.325 BOTTLE CARRIER ASSEMBLY (300)

151.0.315 BOTTLE CARRIER ASSEMBLY (350 TO 600)
84 4/1005 WASHER (M10 FORM A)
85 8/10006 NUT (M10 NYLOC BZP)

ITEM(1) PART(2)

NO. NO. DESCRIPTION(3)

86 151.0.246 TRANSPORTER WELDMENT (350 - 600)
151.0.34 TRANSPORTER WELDMENT (300 ONLY)

87 151.0.241 PIVOT BRACKET WELDMENT (300 - 500)
151.0.244 PIVOT BRACKET WELDMENT (550 - 600)

88 7/8009 SETSCREW (M8 X 30 - 300 - 500)
02.0.002 SETSCREW (M8 X 30 - 550 - 600)

89 19.0.603 WHEEL
90 19.0.601 RETAINER (WHEEL)
91 151.0.340 TRANSPORTER (FIXED TYPE)
92 151.0.339 PIVOT SHAFT
93 7/10005 SETSCREW (M10 X 25)
94 151.0.333 BRACKET (BEDPLATE)
95 7/10010 SETSCREW (M10 X 30)
96 151.0.336 RETAINING HOOK
97 21.0.259 GROMMET (TUBE END)
98 942-99901 WATER BOTTLE
99 942-99902 PLATE PRESSING CLAMP FRONT
100 942-99903 PLATE PRESSING CLAMP REAR
101 7/10010 SCREW SET M10 X 30 BZP
102 4/1005 WASHER FLAT M10 FORM A
103 8/10006 NUT M10 NYLOC BZP
104 5/0007 SEAL BONDED 3/8" BSP
105 6/0146 ADAPTOR 1/4F X 3/8M SWIVEL
106 6/0193 ELBOW COMPACT 1/4"M X 1/4" F
107 6/0199 BALL VALVE 1/4" BSPM X 1/4" BSPM
108 6/0201 ADAPTER 1/4"F BSP - STRAIGHT 1/4" HOSE
109 942/99905 HOSE 1/4" BRAIDED PVC HOSE
110  4/8006 WASHER M8 BZP FORM A
111  8/8008 NUT M8 NYLOC BZP
112 151.0.379 WATER SPRAY WA - PC350

151.0.380 WATER SPRAY WA - PC400
151.0.381 WATER SPRAY WA - PC450
151.0.382 WATER SPRAY WA - PC500
151.0.383 WATER SPRAY WA - PC550
151.0.384 WATER SPRAY WA - PC600

113 21.0.325 INSERT - 5/8"
114 151.0.319 DECAL - PC350 & BELLE LOGO

151.0.320 DECAL - PC400 & BELLE LOGO
151.0.321 DECAL - PC450 & BELLE LOGO
151.0.322 DECAL - PC500 & BELLE LOGO
151.0.323 DECAL - PC550 & BELLE LOGO
151.0.324 DECAL - PC600 & BELLE LOGO

115 942/99904 PLATE PRESSING
116 942/99906 BOLT CLAMP
117 AI0426 ASSY INST PC WATER BOTTLE KIT
118 21.0.333 RUBBER STOP (FEMALE)
119 21.0.338 EDGING STRIP

NOT SHOWN
151.3.005 DRIVE KIT - HONDA G100
151.3.006 DRIVE KIT - HONDA GX 120 & 160
151.3.007 DRIVE KIT - HATZ 1B20-7
21.0.149 SMALL EXHAUST DEFLECTOR
21.0.140 SCREW EXHAUST DEFLECTOR

151.3.134 TRANSPORTER ATTACHMENT REMOVABLE PC300
151.3.087 TRANSPORTER ATTACHMENT REMOVABLE

PC350,400,450,500
151.3.088 TRANSPORTER ATTACHMENT REMOVABLE PC600, 550
151.3.135 TRANSPORTER ATTACHMENT FIXED TYPE
10.7.279 CLUTCH SPRINGS

B
el

le
 G

ro
up

 r
es

er
ve

s 
th

e 
rig

ht
 t

o 
al

te
r 

de
ta

ils
 a

nd
 s

pe
ci

fic
at

io
n 

w
ith

ou
t 

no
tic

e


